
LAFCO 

April 5, 2018 (Agenda) 

Local Agency Formation Commission 
105 East Anapamu Street 
Santa Barbara CA 93101 

Santa Barbara Local Agency Formation Commission 
105 East Anapamu Street + Santa Barbara CA 93101 

805/568-3391 + FAX 805/568-2249 
www.sblafco.org + lafco@sblafco.org 

Consider Execution of the Certificate of Completion for LAFCO File 17-01: Formation of 

the Los Olivos Community Services District 

Dear Members of the Commission 

RECOMMENDATION 

1) It is recommended that the Commission Execute the Certificate of Completion for LAFCO
File 17-01: Formation of the Los Olivos Community Services District.

DISCUSSION 

Following your Commission's approval of the Formation of the Los Olivos Community Services 
[...]
detailed cost estimates are provided in Section 9 for an assumed project. 

Table 5.11 provides estimated O&M cost for Phase 1 of the northern route. 

Table 5.11 – Northern Route - Phase I Annual O&M Cost Estimate 

Component Unit Cost Unit Quantity Unit Total

Power $0.16 $/kWh 2,072 kWh $332 

Line Cleaning $0.64 $/LF 1,730 LF $1,107 

Line Inspection (CCTV) $1.07 $/LF 1,730 LF $1,851 

Line Replacement4 $15.00 $/LF 87 LF $1,298 

Labor $58.37 $/hour 1,043 hours $60,880 

Maintenance2 2.0 % $100,000 - $2,000 

Misc. Equipment Replacement2 4.0 % $100,000 - $4,000 

Total $71,500 

20-Year Net Present Value $1,084,000 

Notes: 
1. Costs based on the first year of operation in 2014. 
2. Percentage of the total Phase I equipment cost. 
3. 20-Year Net Present Value determined using 2 percent inflation and 4 percent interest rate. 
4. Percentage of total average pipeline cost. 



AECOM  Section 5 Collection System Evaluation 5-15

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

Table 5.12 provides estimates for the southern route for Phase I. 

Table 5.12 – Southern Route - Phase I Annual O&M Cost Estimate 

Component Unit Cost Unit Quantity Unit Total

Power $0.16 $/kWh 179 kWh $29 

Line Cleaning $0.64 $/LF 1,840 LF $1,178 

Line Inspection (CCTV) $1.07 $/LF 1,840 LF $1,969 

Line Replacement4 $15.00 $/LF 92 LF $1,380 

Labor $58.37 $/hour 1,043 hours $60,880 

Maintenance2 2.0 % $ - - $ - 

Misc. Equipment Replacement2 4.0 % $ - - $ - 

Total $65,500 

20-Year Net Present Value $990,000 

Notes: 
1. Costs based on the first year of operation in 2014. 
2. Percentage of the total Phase I equipment cost. 
3. 20-Year Net Present Value determined using 2 percent inflation and 4 percent interest rate. 
4. Percentage of total average pipeline cost. 



 



AECOM  Section 6 Treatment Alternatives Evaluation 6-1

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

This section of the report describes and compares feasible treatment alternatives for the Los Olivos 
WWTP project. Since the impacts of nitrogen on the underlying groundwater in the Santa Ynez sub-
basin is a major focus for the RWQCB, AECOM has assumed that any WDRs developed for the Los 
Olivos WWTP will include a TN limit of less than 10 mg/L. The four treatment alternatives which will be 
evaluated in-depth in this PER include: 

 Extended Aeration Activated Sludge Modified Ludzak-Ettinger (MLE)  

 Sequencing Batch Reactor (SBR) 

 Membrane Bioreactor (MBR) 

 AdvanTex 

The MLE, SBR, and MBR systems have a successful track record of meeting typical secondary 
treatment and nitrogen removal requirements in situations similar to this project in California.  
Information provided by the AdvanTex vendor also claims success in meeting a TN limit less than 10 
mg/L; however, AECOM requested performance data specifically for similarly-sized, publicly-owned 
community systems in California and data was not provided at the time of this report. 

The following provides descriptions, process flow diagrams, detailed design criteria, and capital and 
O&M cost estimates for each of these alternatives. The information developed for these various 
treatment alternatives will be used in a latter section of this PER to determine the final recommended 
project for the Los Olivos WWTP project.  

6.1 Basis of Cost Evaluation 

In order to develop preliminary cost estimates for the four treatment alternatives considered in this 
report, the following major equipment manufacturers were consulted. These manufacturers are 
presented in Table 6.1.  Relative costs are included for each option and may not include all necessary 
construction elements however, estimated costs are provided as a basis for comparison.  More 
inclusive costs are provided in Section 9 of this report.  

Table 6.1 – Basis for Evaluated Equipment Costs 

Process Manufacturer/Model
Spiral Screen1 Parkson Hycor® Helisieve Plus®/HLS300P 
SBR Equipment Aqua-Aerobic Systems, Inc. AquaSBR® 
Activated Sludge Equipment Siemens Davco Biological Treatment System 
Cloth Media Disk Filters Aqua-Aerobic Systems, Inc. AquaMiniDisk® 
MBR Equipment GE Z-MOD M™6 Dual and 44 Dual ZeeWeed® MBR
AdvanTex AX100 AdvanTex® Filter 
UV Disinfection Equipment2 TrojanUVFit™ 18AL40 Reactor
Notes: 
1. GE Z-MOD package provided with internally-fed fine screens.  
2. AdvanTex package provided with Hallet 30 UV disinfection equipment.  

6 Treatment Alternatives Evaluation 



AECOM  Section 6 Treatment Alternatives Evaluation 6-2

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.1.1 Sludge Treatment and Disposal 
AECOM has assumed a common sludge treatment and disposal scheme for the four alternatives 
considered in this report. Due to the size of the WWTP needed to accommodate the Los Olivos SPA, 
waste sludge resulting from the secondary process will be sent to an aerated sludge holding tank or 
aerobic digester for stabilization. These facilities will provide storage and the potential for some volatile 
solids reduction (VSR) to help minimize the amount of sludge that must be disposed of by the 
community. Following a period of approximately 15 days, the solids will be hauled offsite by a liquid 
hauler and disposed of at another wastewater treatment facility in the County, or a neighboring county, 
that accepts sludge or septage. The cost of this aerated tank has been included in the construction cost 
estimates for each treatment alternative. The impacts of the aeration and disposal of this material have 
also been included in the O&M cost estimates provided for each alternative.   

6.2 Alternative No. 1 – Extended Aeration Activated Sludge MLE 

6.2.1 Overview 
The activated sludge process is a suspended growth system where the microorganisms break down 
and consume the waste that is suspended in the liquid or mixed liquor (ML). There are many variations 
in the activated sludge process including conventional activated sludge, extended aeration, and 
extended aeration with MLE. 

The activated sludge process configuration applicable for the Los Olivos WWTP is known as a 
packaged activated sludge system where the different components of the treatment process are 
housed in an aboveground bolted, or welded steel tank configured with two concentric rings. The 
secondary clarifier is housed in the inner tank, while the equalization, aerobic, anoxic, and aerobic 
digestion zones are housed in the outer tank. Like a typical activated sludge system, package systems 
can be configured to accommodate biological nutrient removal (BNR) via the MLE process to achieve 
low total nitrogen levels. 

Nitrification and denitrification is accomplished by using an extended aeration activated sludge process 
coupled with a MLE configuration. The MLE process consists of an anoxic zone upstream of the 
aerobic zone. In the aerobic zone, ammonia and organic nitrogen are converted to nitrate. Nitrified 
effluent from this zone is then recycled back to the anoxic zone for denitrification where the nitrate is 
converted to nitrogen gas and released into the atmosphere. The wastewater flows from the preliminary 
treatment facilities to the anoxic stage and continues to the aerobic stage before being sent the 
secondary clarifiers. At the secondary clarifiers, return activated sludge (RAS) is returned to the anoxic 
zone to maintain the proper solids inventory in the system.



AECOM  Section 6 Treatment Alternatives Evaluation 6-3

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

 

Figure 6.1 Typical Extended Aeration Activated Sludge MLE Configuration Flow Schematic 

 

6.2.2 Additional Processes 
Alternative effluent disposal methods are discussed in Section 7 of this PER. In order to achieve the 
level of treatment necessary for several of these alternatives, the MLE process would need to be 
followed by several ancillary processes including filtration and disinfection. A description of the filtration 
and disinfection facilities considered for the Los Olivos WWTP as well as detailed design criteria are 
included in this PER. 

6.2.2.1 Filtration 
One viable effluent disposal alternative evaluated in this PER is agricultural irrigation of food crops. In 
order to meet CDPH Title 22 requirements for this recycled water use, disinfected tertiary effluent would 
be required. The regulations govern not only the method of disinfection, but also the amount of 
suspended and colloidal solids in the effluent. The specific effluent requirements for disinfected tertiary 
reuse are detailed in Section 4.5.2 of this PER. 

In order to limit the amount of solids and colloidal particles in the effluent to below the levels dictated by 
Title 22, coagulation and filtration would be required. 

For the Los Olivos WWTP project, AECOM has evaluated the use of cloth media disk filters for tertiary 
filtration. This technology has several advantages to other filtration technologies including: 

 Smaller footprint; 

 Simple operation; and 

 Lower capital.  

Cloth media disk filters include multiple disks installed in carbon steel, stainless steel, or concrete 
tanks. The disks care constructed of needle felt or pile media consisting of nylon fibers attached to a 
polyester backing. The disks operate while fully submerged in the effluent and can operate during the 
backwash cycle. The disks are connected to a filtrate header that collects and transports filtrate 
generated by gravity flow of filtered effluent through the media. The eventual increase in head loss 



AECOM  Section 6 Treatment Alternatives Evaluation 6-4

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

caused by the accumulation of solids in the media causes the level in the tank to rise. An automatic 
backwash cycle is initiated once a preset level is reached.  

While cloth media disk filters are well-suited for the Los Olivos WWTP, several other cost-effective 
technologies may be viable for the project. The investigation of additional technologies and 
manufacturers should be evaluated at a later time as part of preliminary or final design efforts. 

6.2.2.2 Disinfection 
As mentioned previously, some of the evaluated effluent disposal options will require the addition of 
disinfection to the main treatment process. In order to meet the requirements for disinfected tertiary 
effluent in accordance with Title 22, the WWTP would need provisions to reliably reduce total coliform 
to less than 2.2 MPN/100 mL. In order to achieve this level of disinfection, UV light has been 
considered for this PER. 

UV disinfection is a technology that is prevalent in the wastewater industry. UV light inactivates 
pathogens by damaging the cellular structure and nucleic acids of microorganisms. There are two types 
of reactors available including in-vessel and open channel. The in-vessel-type is a self-contained 
aboveground unit that installs between two pipe flanges. A benefit of an in-vessel system is its small 
footprint.  

6.2.3 Design Criteria 
Detailed design criteria have been developed for the extended aeration activated sludge MLE process 
as well as the filtration and disinfection facilities that may be required for this alternative. 

6.2.3.1 Extended Aeration Activated Sludge MLE 
A separate packaged activated sludge unit or tank is needed for each phase of the Los Olivos WWTP 
project. Each package unit contains a pre-equalization zone, anoxic zone, aerobic zone, post-anoxic 
zone, aerobic digester, and integral clarifier. Provisions for flow diversion to accurately apportion flow to 
each of the units are required. For Phase I, a single 54-foot diameter tank with an internal 12-foot 
diameter clarifier would be installed to treat a design ADMMF flow of 20,000 gpd. 

6.2.3.2 Cloth Media Filtration 
As part of Phase I, a single filter basin would be constructed with the capacity to hold six separate 
disks. The CDPH has developed a maximum hydraulic loading rate of six gallons per minute per square 
foot (gpm/sf) for this type of cloth media filter. In order to remain below this maximum rate, only two 
disks are needed to serve the initial downtown core project. An additional two disks would be installed 
in the basin for both Phase II and Phase III. 

6.2.3.3 UV Disinfection 
For the initial phase of the Los Olivos WWTP project, one low-pressure, high-intensity in-vessel 
reactors would be installed. A single reactor is needed to treat the maximum day flow for Phase I and 
Phase II projects. A second duty reactor would be installed to treat the Phase III MDF of 458,000 gpd. 



AECOM  Section 6 Treatment Alternatives Evaluation 6-5

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.2.4 Summary 
The detailed design criteria for each component of the MLE alternative is summarized in Table 6.2. 

Table 6.2 – Alternative No. 1 - Extended Aeration Activated Sludge MLE Design Criteria 

Parameter Phase I Phase II Phase III
Influent Characteristics   

Average Annual Daily Flow (gpd) 19,000 63,000 143,000

Average Day Maximum Month Flow (gpd) 20,000 69,000 158,000

Maximum Daily Flow (gpd) 59,000 200,000 458,000

Peak Hour Flow (gpd) 82,000 281,000 644,000

BOD  

(mg/L) 630 755 435

(ppd)1 105 435 575

TSS  

(mg/L) 420 480 330

(ppd)1 70 275 435

TKN  

(mg/L) 90 95 65

(ppd)1 15 55 85

Activated Sludge Basins  

Total Design Capacity (gpd) 20,000 69,000 158,000

Number of Units 1 2 3

Design Capacity per Unit (gpd) 20,000 34,500 52,667

Equalization Volume (gal) 5,000 17,150 39,325

Anaerobic Volume (gal) 2,500 8,575 19,663

Pre-Anoxic Volume (gal) 2,182 5,017 24,854

Aerobic HRT (hours) 41 44 27

Aerobic Volume (gal) 33,770 124,325 175,629

Post-Anoxic Volume (gal) 3,000 10,492 24,057

Total Basin Volume (gal) 46,452 165,559 283,528

Unit Diameter (feet)2 - 50 66

SRT (days)3 14.2 13.1 13.1

MLSS (mg/L) 3,500 3,500 3,500

F:M (lb BOD/lb MLSS x day) 0.107 0.120 0.112

Internal Clarifiers  

Number of Units 1 2 3



AECOM  Section 6 Treatment Alternatives Evaluation 6-6

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

Table 6.2 – Alternative No. 1 - Extended Aeration Activated Sludge MLE Design Criteria 

Parameter Phase I Phase II Phase III
Overflow Rate at MDF (gpd/sf) 590 910 865

Diameter (feet)4 - 17 26

Tertiary Filtration  

Type Cloth Media Cloth Media Cloth Media

Number of Units 1 1 1

Number of Disks per Unit 2 4 6

Surface Area per Disk (sf) 12 12 12

Total Surface Area (sf) 24 48 72

HLR at ADMMF (gpm/sf) 0.6 1.0 1.6

HLR at MDF (gpm/sf) 1.8 2.9 4.5

Disinfection  

Type Ultraviolet Ultraviolet Ultraviolet

Number of Units 1 1 2

Number of Units in Service 1 1 2

Transmittance (%) 65 65 65

Dose (mJ/cm2) 80 80 80

Number of Lamps per Reactor 18 18 18

Number of Lamps 18 18 36

Sludge Holding  

WAS Loading  

Hydraulic (gpd) 1,205 4,725 6,700

Solids (ppd) 70 275 390

HRT(days) 16.6 16.8 17.2

Volume (gal) 6,986 27,756 40,315

Number of Basins 1 2 3

Volume per Basin (gal) 6,986 13,878 13,438

Hauled Sludge Volume (gal/month) 9,620 37,800 53,610

Oxygen Required (ppd) 35 145 205

Notes: 
1. Loading based on the ADMMF condition.  
2. Phase I project will be supplied as a modular package plant with separate tanks. 
3. SRT for aerobic zone only. 
4. Phase I project will be supplied with a separate 10-foot square hopper clarifier. 



AECOM  Section 6 Treatment Alternatives Evaluation 6-7

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.2.5 Opinion of Probable Costs 
Based on these design criteria, project cost estimates were developed for the MLE alternative. It should 
be noted that these costs represent the highest level of treatment and therefore cost for the MLE 
alternative since the costs include provisions for filtration and disinfection. As discussed in a latter 
section of this PER, different effluent disposal options may not require these ancillary processes. 

The construction cost estimate for the MLE alternative is included in Table 6.3. 

Table 6.3 – Alternative No. 1 - Extended Aeration Activated Sludge MLE Project Cost Summary 

Component 

Value 

Phase I Phase II Phase III Total
Equipment 

Screening $177,000 $ - $ - $177,000
Activated Sludge $425,000 $625,000 $625,000 $1,675,000
Filtration $197,000 $ - $ - $197,000
Disinfection $103,000 $ - $103,000 $206,000

Civil/Yard Piping $81,000 $65,000 $73,000 $219,000
Structural $145,000 $166,000 $166,000 $477,000
Process Mechanical $159,000 $100,000 $116,000 $375,000
Electrical & Instrumentation $322,000 $258,000 $289,000 $869,000
Subtotal $1,609,000 $1,214,000 $1,372,000 $4,195,000

Tax $71,000 $57,000 $64,000 $192,000
Contractor Overhead & Profit $168,000 $135,000 $151,000 $454,000
Contingency (20 Percent) $369,000 $296,000 $332,000 $997,000

Total Construction Cost $2,217,000 $1,702,000 $1,919,000 $5,838,000 
Engineering, Administration, 
Legal (35 Percent) $775,000 $621,000 $697,000 $2,093,000

Total Project Cost $2,992,000 $2,323,000 $2,616,000 $7,931,000



AECOM  Section 6 Treatment Alternatives Evaluation 6-8

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.2.5.1 Operations and Maintenance 
The O&M cost estimate for the MLE alternative is included in Table 6.4. It should be noted that these 
O&M costs were developed for the Phase I project and are based on an AADF of 19,000 gpd. A 20-
year net present value is also provided for the Phase I project. 

Table 6.4 – Alternative No. 1 - Extended Aeration Activated Sludge MLE 
Annual O&M Cost Estimate 

Component Unit Cost Unit Quantity Unit Total
Sludge Disposal  $0.22 $/gallon 125,850 gallons $27,687
Power $0.16 $/kWh 177,984 kWh $28,477
Filter Replacement $991.17 $/filter 0.8 filters $793
UV Bulb Replacement $297.14 $/bulb 18 bulbs $5,349
Labor $58.37 $/hour 522 hours $30,469
Maintenance2 2.0 % $791,468 - $15,829
Misc. Equipment 
Replacement2 4.0 % $791,468 - $31,659
Total $140,300
20-Year Net Present Value $2,180,000 
Notes: 
1. Costs based on the first year of operation in 2014. 
2. Percentage of the total Phase I equipment cost. 
3. 20-Year Net Present Value determined using 2 percent inflation and 4 percent interest rate. 

6.3 Alternative No. 2 – Sequencing Batch Reactor (SBR) 

6.3.1 Overview 
The SBR treatment process is a true batch system where equalization, treatment, and clarification is 
achieved within the confines of a single reactor. The typical treatment cycle of a SBR includes separate 
fill, react, settle, and decant treatment phases. Since all of these processes occur in a single basin, 
footprint requirements are reduced and mixed liquor recycle (MLR) pumping needed to achieve 
denitrification is eliminated. 

Figure 6.2 Typical SBR System Flow Schematic 



AECOM  Section 6 Treatment Alternatives Evaluation 6-9

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.3.2 Additional Processes 
As discussed previously, several additional treatment processes may need to be added to the SBR in 
order to achieve the level of treatment required for effluent disposal alternatives presented in a latter 
section of this PER. Like the MLE alternative, these processes include filtration and disinfection. 

6.3.2.1 Filtration 
Like the MLE alternative, cloth media disk filtration has been evaluated for the SBR alternative. Detailed 
filtration design criteria for the SBR alternative are presented in a latter section of this PER. 

6.3.2.2 Disinfection 
Like the MLE alternative, UV disinfection has been evaluated for the SBR alternative. Detailed 
disinfection design criteria for the SBR alternative are presented in a latter section of this PER. 

6.3.3 Design Criteria 
Detailed design criteria have been developed for the SBR process as well as the filtration and 
disinfection facilities that may be required for this alternative. 

6.3.3.1 SBR 
For Phase I of the WWTP project, a single SBR basin and pre-equalization basin will be provided to 
attenuate diurnal peak flows and store influent wastewater while the SBR is in operation. Once the SBR 
cycle is completed, and the effluent has been decanted, the influent in the pre-equalization basin would 
be pumped into the SBR and the cycle would be repeated. During Phase II, a new SBR would be 
constructed and the existing basins would be used as a larger pre-equalization basin. The operation of 
the Phase II process would be similar to that in Phase I where a single SBR is in operation while the 
pre-equalization basin provides influent storage. However in Phase II, a post-equalization basin would 
be used to equalize the decant flow from the SBR to reduce the hydraulic impact on downstream 
facilities such as filtration and disinfection. For Phase III, a new SBR would be constructed and the 
existing pre-equalization basin would be eliminated. However, the post-equalization basin would 
continue to be used to equalize the decant flow for build-out conditions.  

6.3.3.2 Cloth Media Filtration 
Like the MLE alternative, a single filter basin would be constructed with the capacity to hold six 
separate disks as part of the Phase I project. However, because of the intermittent decant of the SBR, 
a total of six disks would be installed in the basin in order to achieve the desired hydraulic loading rate. 
During Phase II and Phase III when a new post-equalization basin is constructed, the instantaneous 
peak flow to the filters would be significantly reduced. Therefore, one filter unit with a total of six disks 
would be adequate for the build-out project. 

6.3.3.3 UV Disinfection 
For the SBR alternative, an additional in-vessel reactor is required to treat the high peak flows caused 
by the SBR decant cycle. During Phase II when the post equalization basin is constructed, a single 
reactor would be sufficient to treat the equalized flow. However, the second reactor would be required 
to treat the MDF of 458,000 gpd for Phase III.



AECOM  Section 6 Treatment Alternatives Evaluation 6-10

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.3.3.4 Summary 
The detailed design criteria for each component of the SBR alternative is summarized in Table 6.5. 

Table 6.5 – Alternative No. 2 – SBR Design Criteria 

Parameter Phase I Phase II Phase III
Influent Characteristics   

Average Annual Daily Flow (gpd) 19,000 63,000 143,000

Average Day Maximum Month Flow (gpd) 20,000 69,000 158,000

Maximum Daily Flow (gpd) 59,000 200,000 458,000

Peak Hour Flow (gpd) 82,000 281,000 644,000

BOD  

(mg/L) 630 755 435

(ppd)1 105 435 575

TSS  

(mg/L) 420 480 330

(ppd)1 70 275 435

TKN  

(mg/L) 90 95 65

(ppd)1 15 55 85

Sequencing Batch Reactor (SBR) Basins  

Total Design Capacity (gpd) 20,000 69,000 158,000

Number of Basins 1 1 2

Design Capacity per Basin (gpd) 20,000 69,000 79,000

Length (ft) 34 34 34

Width (ft) 12 46 46

Depth  

Minimum (ft) 11.2 11.7 11.1

Average (ft) 12.8 13.2 12.8

Maximum (ft) 16.0 16.0 16.0

Total Volume (gal) 39,060 154,420 299,490

HRT (hours) 47 54 46

SRT (days) 18.3 17.4 22.7

MLSS (mg/L) 4,500 4,500 4,500

F:M (lb BOD/lb MLSS x day) 0.072 0.075 0.051

Tertiary Filtration  

Type Cloth Media Cloth Media Cloth Media

Number of Units 1 1 1



AECOM  Section 6 Treatment Alternatives Evaluation 6-11

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

Table 6.5 – Alternative No. 2 – SBR Design Criteria 

Parameter Phase I Phase II Phase III
Number of Disks per Unit 6 6 6

Surface Area per Disk (sf) 12 12 12

Total Surface Area (sf) 72 72 72

HLR at ADMMF (gpm/sf) 1.6 0.7 1.6

HLR at MDF (gpm/sf)2 4.6 2.0 4.5

Disinfection  

Type Ultraviolet Ultraviolet Ultraviolet

Number of Units 2 2 2

Number of Units in Service 2 1 2

Transmittance (%) 65 65 65

Dose (mJ/cm2) 80 80 80

Number of Lamps per Reactor 18 18 18

Number of Lamps 36 36 36

Sludge Holding  

WAS Loading  

Hydraulic (gpd) 840 3,545 5,170

Solids (ppd) 70 295 430

HRT(days) 20.0 16.1 11.0

Volume (gal) 8,380 28,480 28,480

Number of Basins 1 1 1

Volume per Basin (gal) 8,380 28,480 28,480

Hauled Sludge Volume (gal/month) 9,620 40,550 59,110

Oxygen Required (ppd) 35 155 225

Notes: 
1. Loading based on the ADMMF condition.  
2. Phase I does not include post-equalization. Decant and filter loading rate is equal to 8 x MDF or 

472,000 gpd. 

6.3.4  Opinion of Probable Costs 
Based on these design criteria, project cost estimates were developed for the SBR alternative. These 
costs represent the highest level of treatment, and therefore the highest cost for the SBR alternative, 
since the costs include provisions for filtration and disinfection.



AECOM  Section 6 Treatment Alternatives Evaluation 6-12

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.3.4.1 Construction 
A construction cost estimate for the SBR alternative is included in Table 6.6. 

Table 6.6 – Alternative No. 2 - SBR Project Cost Summary 

Component 

Value 

Phase I Phase II Phase III Total 
Equipment 

Screening $177,000 $ - $ - $177,000
Sequencing Batch Reactor $344,000 $295,000 $223,000 $862,000
Filtration $197,000 $ - $ - $197,000
Disinfection $205,000 $ - $ - $205,000

Civil/Yard Piping $83,000 $37,000 $29,000 $149,000
Structural $175,000 $213,000 $172,000 $560,000
Process Mechanical $142,000 $46,000 $35,000 $223,000
Electrical & Instrumentation $330,000 $148,000 $115,000 $593,000
Subtotal $1,653,000 $739,000 $574,000 $2,966,000 

Tax $73,000 $33,000 $25,000 $131,000
Contractor Overhead & Profit $173,000 $77,000 $60,000 $310,000
Contingency (20 Percent) $379,000 $170,000 $132,000 $681,000

Total Construction Cost $2,278,000 $1,019,000 $791,000 $4,088,000 
Engineering, Administration, 
Legal (35 Percent) $796,000 $356,000 $276,000 $1,428,000

Total Project Cost $3,074,000 $1,375,000 $1,067,000 $5,516,000 



AECOM  Section 6 Treatment Alternatives Evaluation 6-13

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.3.4.2 Operations and Maintenance 
The O&M cost estimate for the SBR alternative is included in Table 6.7. Like the MLE alternative, these 
O&M costs are for the Phase I project treating an AADF of 19,000 gpd. A 20-year net present value is 
also provided for the Phase I project. 

Table 6.7 – Alternative No. 2 - SBR Annual O&M Cost Estimate 

Component 
Unit
Cost Unit Quantity Unit Total

Sludge Disposal  $0.22 $/gallon 115,440 gallons $25,397
Power $0.16 $/kWh 172,815 kWh $27,650
Filter Replacement $991.17 $/filter 7.2 filters $7,136
UV Bulb Replacement $297.14 $/bulb 18 bulbs $5,349
Labor $58.37 $/hour 783 hours $45,704
Maintenance2 2.0 % $708,482 - $14,170
Misc. Equipment 
Replacement3 4.0 % $708,402 - $28,339
Total $153,800 
20-Year Net Present Value $2,387,000
Notes: 
1. Costs based on the first year of operation in 2014. 
2. Percentage of the total Phase I equipment cost. 
3. 20-Year Net Present Value determined using 2 percent inflation and 4 percent interest rate. 

6.4 Alternative No. 3 – Membrane Bioreactor 

6.4.1 Overview 
The MBR process consists of activated sludge reactors or aeration basins that use membrane filtration 
for solids separation. Membrane filtration is a solids separation process which utilizes polymeric 
filtration media with extremely small pore sizes ranging from 0.04 (hollow fiber) to 0.4 microns (flat 
sheet) to sieve and separate solids from the treated effluent. These systems are used to replace the 
secondary clarification and filtration steps normally associated with the activated sludge process. 
Without the limitations set by solids flux in conventional secondary clarification, the mixed liquor 
suspended solids (MLSS) concentration can be as high as 10,000 mg/L, which is much higher than 
conventional suspended growth processes. The higher MLSS concentration and the elimination of 
secondary clarifiers reduce the footprint of the overall MBR process. A MBR also produces a higher-
quality effluent compared to that produced by secondary clarification paired with tertiary filtration. 

The biological process for a MBR is controlled similarly to conventional activated sludge, where the 
solids retention time (SRT) is adjusted to achieve the desired removal efficiencies and sludge 
characteristics. The aeration basins of the MBR can also be configured for nitrification and 
denitrification with the addition of anoxic stages and MLR associated with the MLE process. 



AECOM  Section 6 Treatment Alternatives Evaluation 6-14

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

In order to protect the membranes downstream, the influent must be screened using fine screens with 
openings of two millimeters (mm) or less, prior to entering the aeration basins. MBR systems typically 
have higher operations and maintenance costs as compared to other activated sludge systems due to 
the following: 

 Higher power costs due to membrane air scouring requirements; 

 Higher chemical costs due to the need for periodic maintenance and recovery membrane cleaning; 
and 

 Periodic membrane replacement approximately every ten years. 

Figure 6.3 Typical MBR System Flow Schematic 

 

6.4.2 Additional Processes 
As discussed previously, additional treatment processes may need to be added to the MBR in order to 
achieve the level of treatment required for effluent disposal alternatives presented in a latter section of 
this PER. However, unlike the MLE and SBR alternatives, only disinfection is required for the MBR 
alternative since the membranes provide an equivalent level of solids treatment to filtration. 

6.4.2.1 Disinfection 
Like the previous alternatives, UV disinfection has been evaluated for the MBR alternative. Detailed 
disinfection design criteria for the MBR alternative are presented in a latter section of this PER. 

6.4.3 Design Criteria 
Detailed design criteria have been developed for the MBR process as well as disinfection facilities that 
may be required for this alternative. 

6.4.3.1 MBR 
For Phase I of the Los Olivos WWTP a single biological treatment train followed by two membrane 
trains would be constructed. Each biological treatment train consists of pre-anoxic, aerobic, and post-
anoxic zones. The anoxic zone is required to achieve denitrification, but also serves as an equalization 
basin to attenuate peak hourly flow events. The post-anoxic zone is required to minimize the amount of 
dissolved air that is recycled to the post-anoxic zone that could inhibit the denitrification process. For 
Phase II, the existing biological treatment train would be expanded and a second train of equal volume 
would be added. A total of four membrane trains would be installed for Phase II. For Phase III, a third 



AECOM  Section 6 Treatment Alternatives Evaluation 6-15

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

biological treatment train with two additional larger membrane trains would be added to increase the 
total treatment capacity to 158,000 gpd. 

6.4.3.2 UV Disinfection 
For the MBR alternative, a single in-vessel reactor is required to treat the MDF from Phase I and Phase 
II. During Phase III an additional reactor would be required to treat the MDF of 458,000 gpd.



AECOM  Section 6 Treatment Alternatives Evaluation 6-16

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.4.3.3 Summary 
The detailed design criteria for each component of the MBR alternative is summarized in Table 6.8. 

Table 6.8 – Alternative No. 3 - MBR Design Criteria 

Parameter Phase I Phase II Phase III
Influent Characteristics   

Average Annual Daily Flow (gpd) 19,000 63,000 143,000

Average Day Maximum Month Flow (gpd) 20,000 69,000 158,000

Maximum Daily Flow (gpd) 59,000 200,000 458,000

Peak Hour Flow (gpd) 82,000 281,000 644,000

BOD  

(mg/L) 630 755 435

(ppd)1 105 435 575

TSS  

(mg/L) 420 480 330

(ppd)1 70 275 435

TKN  

(mg/L) 90 95 65

(ppd)1 15 55 85

Membrane Bioreactor (MBR)  

Total Design Capacity (gpd) 20,000 69,000 158,000

Number of Treatment Units 1 2 3

Pre-Anoxic Zone  

Volume per Train (gal) 2,200 4,300 4,300

Total Volume (gal) 2,200 8,600 12,900

Aerobic Zone  

Volume per Train (gal) 14,000 28,000 28,000

Membrane Tank Volume (gal) 2,400 2,400 2,400

Total Volume (gal) 16,400 60,800 91,200

Post-Anoxic Zone  

Volume per Train (gal) 1,400 2,700 2,700

Total Volume (gal) 1,400 5,400 8,100

HRT (hours) 24 27 18

SRT (days) 17.2 16.8 17.1

MLSS (mg/L)2 8,000 8,000 8,000

F:M (lb BOD/lb MLSS x day) 0.076 0.086 0.075

Trains per Units 2 2 2



AECOM  Section 6 Treatment Alternatives Evaluation 6-17

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

Table 6.8 – Alternative No. 3 - MBR Design Criteria 

Parameter Phase I Phase II Phase III
Total Trains 2 4 6

Cassettes Per Train 1 1 1

Total Cassettes 2 4 6

Modules per Cassette 6 7 22

Total Modules 12 28 761

Total Membrane Area (sf) 6,000 14,000 27,000

Total Membrane Area (sf)3 3,000 10,500 21,500

Flux at MDF (gpm/sf) 20 20 22

Flux at PHF (gpm/sf) 28 27 30

Disinfection  

Type Ultraviolet Ultraviolet Ultraviolet

Number of Units 1 1 2

Number of Units in Service 1 1 2

Transmittance (%) 65 65 65

Dose (mJ/cm2) 80 80 80

Number of Lamps per Reactor 18 18 18

Number of Lamps 18 18 36

Sludge Holding  

WAS Loading  

Hydraulic (gpd) 960 3,595 5,275

Solids (ppd) 80 300 440

HRT (days) 12.0 12.8 13.1

Volume (gal) 4,610 18,440 27,660

Number of Basins 1 2 3

Volume per Basin (gal) 4,610 9,220 9,220

Hauled Sludge Volume (gal/month) 10,995 41,240 60,485

Oxygen Required (ppd) 40 160 230

Notes: 
1. Loading based on the ADMMF condition.  
2. Number of modules based on 4 cassettes with 8 modules each and 2 larger cassettes with 22 

modules each.  
3. Total membrane area is with one of the largest cassettes out of service. 



AECOM  Section 6 Treatment Alternatives Evaluation 6-18

 

Santa Barbara County 
Los Olivos Wastewater System Preliminary Engineering Report 

January 8, 2013 

 

6.4.4 Opinion of Probable Costs 
Based on these design criteria, project cost estimates were developed for the MBR alternative. These 
costs represent the highest level of treatment, and therefore cost for the MBR alternative, since the 
costs include provisions for disinfection. 

6.4.4.1 Construction 
A construction cost estimate for the MBR alternative is included in Table 6.9.  The GE Z-MOD package 
is provided with internally-fed fine screens.   

Table 6.9 – Alternative No. 3 - MBR Project Cost Summary 

Component 

Value 

Phase I Phase II Phase III Total
Equipment 

Membrane Bioreactor $894,000 $900,000 $993,000 $2,787,000
Disinfection $103,000 $ - $103,000 $206,000

Civil/Yard Piping $87,000 $81,000 $95,000 $263,000
Structural $147,000 $163,000 $147,000 $457,000
Process Mechanical $154,000 $139,000 $169,000 $462,000
Electrical & Instrumentation $346,000 $321,000 $377,000 $1,044,000
Subtotal $1,731,000 $1,604,000 $1,884,000 $5,219,000 

Tax $76,000 $71,000 $83,000 $230,000
Contractor Overhead & Profit $181,000 $168,000 $197,000 $546,000
Contingency (20 Percent) $397,000 $368,000 $432,000 $1,197,000

Total Construction Cost $2,385,000 $2,211,000 $2,596,000 $7,192,000
Engineering, 

Administration, Legal (35 
Percent) $834,000 $773,000 $907,000 $2,514,000

Total Project Cost $3,219,000 $2,984,000 $3,503,000 $9,706,000



AECOM  Section 6 Treatment Alternatives Evaluation 6-19